CATALOG NO. G6E3

.\ __/

%cour
mm Parts Catalog

ROTARY MOWER,

DOZER BLADE

AND DUMP CART

USED ON

. 2110, 2310, 2510 AND 2712

COMPACT TRACTORS

COLT MANUFACTURING COMPANY, INC.

WINNECONNE, WISCONSIN 54986




PARTS CATALOG NO. G6E3

ROTARY MOWER, DOZER BLADE AND DUMP CART

DOZER BLADE SERIAL NUMBER

NOTE There is no serial number located on the dump cart.

DESIGNATIONS TRACTOR APPLICATION
2110 | 2310 | 2510 2712
38" ROTARY MOWER X X
44" ROTARY MOWER X X X X
44" DOZER BLADE X X
50" DOZER BLADE X X
DUMP CART X X X X

When using this catalog, notice the reference to serial
Serial Numbers numbers of various components noted here and listed in

the "description’ copy. By referring to correct serial num-
bers, proper parts identification will be assured.




GENERAL

iIndexes

This Parts Catalog is arranged for easy identi-
fication of Genuine COLT Service Parts., An alpha-
betical index is provided at the front of this Catalog
to locate the major groups or assemblies, A nu-
merical index at the rear of the Catalog gives the

part numbers and the pages on which they are
described.

Hlustrations

All parts are illustrated in "Exploded Views'"
which show the individual parts in their normal re-
lationship to each other. Reference numbers are
used in the illustrations, These numbers corres-
pond to those in the '"Reference Number' column

and are followed by the part number, description and
quantity required.

Indented Description

INFORMATION

Orders

Orders should plainly specify correct part num-
ber, full description, quantity required, machine
model and engine model, machine and engine serial
numbers, method of shipment and shipping address.

Changes

When changes to the machine make it necessary,
revised pages for this book will be issued. The re-
vised pages will be issued with the same page number

as those they replace and the "issue'' number and
date will be advanced.

It is imperative that revised Parts Book pages be
ingerted into their respective Parts Books as soon

as received, Failure to do so will lead to confusion
and defeat the purpose of the book.

Indented parts in the descriptive list are a part of the preceding assembly or sub-assembly,

The quantity shown in the 'Number Required' column is the number of parts used on a machine ex~
cept where parts are indented in descriptive list. In this case the quantity shown is the number required
for the preceding assembly or sub-assembly.

1510 NUT = 5/5 seens v

A 70058

Terms "Right Hand” and "Left Hand”

WHEEL - steering -+ °°

--------
----------
......

PR
oo
...........

« s
-----

....................... !
R s oottt T e e e
U-bolt - strg. gear M. & o5 " ettt 9
g6 C 103?‘; LOCKWASHER - 1/4 platt‘e‘d ...................... 2
8 12o. 501 NUT - 1/‘;" NC ‘;‘;};Aﬁoé Cex I, plated .o seret ettt
- OLT - 3/8" x 2- a o0 A

8 1 soﬁ lla,ocxw;:;sm:n-3/8 plated-'“_”,,,.................;
10 }\92-70056 STEERINGGEARASSY.-'-.-.-'..“_““.._._,,,.....'..-”1
19645 SEAL - felt. ...« T T ORI .
12 { 72011 BEARING - sp‘:cermg .................. 1
13 ER - bearing - - - o ATO056). o e oo m ettt
14 A 72012 %g‘l;gg:(; AND TUBE ASSY (Order A'700.'?6.) .............. 21
15 NS NUT - jam §/8" N.F.RX oo 70000 ey
16 26 72014 WASHER - bronzé 1
{é 219- 14 FITTmG-lube--".'-'-‘”._”_................--.:..1
19 A 720113 %Eé:érimER-seal .......... 11
A T LEVER & BOLT ASSY- - o771 70 100 T

% 72017 STUD - adjusting . .-- =" =777 0 e 1
’ 72010 NUT - adjusting . ..oco* """ " D it

A 2021 PLUG - adjusting. .- - - =" " 7700 ettt

A 72018 CUP - Dearlig - - - embly «oevvocer®®" SRR 1
BALL- l‘etamer vt AN a

A 721%%% RETAINER = ball . ceeees 200 e

211 9 BALL - 5/16'" di2

"Right Hand' and "Left Hand" sides of this machine are determined by standing at the rear of the unit
and facing in the direction of forward travel,




ALPHABETICAL INDEX
MOWER SECTION
Page
2110 2310 2510 2712
38" 44" 38" 44" 44" 44"

Belts,Drive . . . .« o .. ... 9 9 9 9 13 11

Driven . ...cec00eae.. 95 17 5 1 7 7
Blades <« v cvvvneoonsan 5 7 5 17 7 7
Deck ...... ot oo o e 5 7 5 7 7 7
Guards ... .s e 00000 e 5 7 5 7 7 7
Housing, Spindle. . ....... 5 " 5 7 7 7
Pulleys....c.v0cvecon.n 5 7 5 17 7 7
Rod, Lift ILever . ........ 9 9 9 9 13 11
Spindles . ... .ccci0eo.n. 5 7 5 7 7 7

DOZER SECTION
Page

2110 - 2310 - 2510 - 2712

Blade.........0cc0teecons 15 17
Carriage ......cc00000000 15 17
Edge, Cutting ............. 15 17
SKidS . -« e v v v vttt e e 15 17

DUMP CART SECTION

Page

ALL MODELS
19







REF. PART NO. DESCRIPTION

1 C 10806 GUARD - outboardpulley « « e« cvcv oo eoenansn
2 187- 1014 SCREW - 1/4" x 1/2" hex head, self-tapping - - - - - .
3 25- 1112 NUT - 3/4"-16heX « + + ¢t o v eesnoeetaacosacsos
4 C 10904 PULLEY - outboard spindle =« < e ¢« - ot v v e
5 C 11512 KEY, Woodruff #11¢ « ¢ + o+ e e v e v et e tnoensnsens
6 C 10822 WASHER - mower spindle « « » =« ¢+ ¢ « o« R
7 -C 10713 PULLEY - center spindle, 2 groove « =+« + ¢+ 0o 00
8 C 10769 BELT - driven, 3VT10 « « o ¢ v oo s oaonoeesannas
9 C 10788 DECK - mower, 38"« o cccev e oo eencecanas
10 A 70404 DECAL - "caution-spinning blade' « « » + e ¢ e e 0t 00 v
11 C 10899 BEARING -spindle ««+ ¢ e et e cv oot ecannn
12 C 10810 SPACER ~bearing . «cecoees o eecesosnoosas
13 C 10807 HOUSING - spindle + + ¢ e ¢t evovetoseecsanssass
14 C 10942 WASHER - bearing seal « .+« oo cvavvnn R
15 C 10808 SPINDLE - mower blade « - « « + ¢« s ¢ v o v )
16 C 11655 BLADE = 14" IMOWETL « ¢ ¢ s s v ¢ ¢ s 06 s 6 s s o s s sevens
17 92- 6 WASHER - 3/8" SAE Std, 10CK « + e e s s v e nvneoesns
18 115- 206 BOLT - 3/8"X5/8"N.C. ZP «vvvvvvnncennns .
19 115- 203 BOLT -3/8"x3/4"N.C.+vvvvsnn et e e N
20 92- 6 WASHER - 3/8"SAE std, 10CK + ¢+ e e e v s oo evoneans
21 C 10765 PULLEY -idler «s ¢t eouease ch e s e
22 C 10814 BRACKET ~-idler . .....¢.... e s e s et e e e e o
23 C 10817 BUSHING - idler pulley. « « « « v ¢ v e e e s e o eoeaoess
24 16~ 624 BOLT -3/8"x1-1/2"N. F, ZP ¢ s v vt v v avnnen eae
25 92- 6 WASHER - 3/8"SAE std, 10CK « + ¢ ¢ ¢ s o v e o s eesvan
26 11- 614 BOLT - 3/8'"x 7/8" - round head, square neck « « - » « -
27 195~ 522 WASHER - 3/8"SAEplain ZP .. ... t et s e e e
28 25- 106 NUT -3/8"=16N. C.heX + ¢t s teteonnsoccances
29 C 11671 BAFFLE = 38" & ¢ ot ot s sttt e eseoneosnncnocsese
30 111~ 229 BOLT - 5/16'" x 1/2'" - round head, square neck - « « - -
31 192- 20 LOCKWASHER - 5/16" plated « «+c v cveerenenenn
32 129- 102 NUT -5/16"plated - .ccvovvvvevrvnnsnenunnnns

ROTARY MOWER, DOZER BLADE AND DUMP CART
38" ROTARY MOWER

2110 AND 2310 COMPACT TRACTORS

Printed in U, S. A,

------
oooooo
oooooo
------
------
------
------
......
------
......
------

June, 1966




T
L
s

@_.-——r @\@
= *_®




ROTARY MOWER, DOZER BLADE AND DUMP CART 7
44" ROTARY MOWER
2110, 2310, 2510 AND 2712 COMPACT TRACTORS

REF. PART NO. DESCRIPTION REQ'D
1 C 10806 GUARD - outboardpulley =+ +++etoecvecocoacacnoss 9
2 187- 1014 SCREW - 1/4'" x 1/2' hex head, self-tapping * * « - * seereanan 6
3 25. 1112 NUT - 3/4"—16 heX * © ¢ ¢ ¢ o oo e o s oo oeeecvecionsssoccocs 3
4 C 10904 PULLEY - Outboard Spmdle ......................... 2
5 C 11512 KEY - Woodruff #11 + + » s s cs s e v oo csasosvssacanonsas 3
6 C 10822 WASHER - mower Spmdle -------------------------- 6
7 Cc 10713 PULLEY - center spindle, 2 groove = ===+ s 1
8 C 10919 BELT - driven, 3V750 + + =+ s+ oo c e et e e . 1
9 C 10833 DECK - mOWer, 44" ¢ « ¢ ¢ et e co v oot tacotoesncosnsn 1
10 A 70404 DECAL - "caution-spinning blade' =+« e e ecccec.n 2
11 C 10899 BEARING - Spindle+ » + == s+ ot et esoencuennananennss 6
12 C 10810 SPACER -bearing + « -+ cceosoresoneecncncnns ceeees 3
13 C 10807 HOUSING - spindle » = s = s ccec e v oo cncocssn 3
14 C 10942 WASHER - bearmg Seal v e et e ® ¢ s 0 8 08 s a0 e 3
15 C 10808 SPINDIE -mower blade * ¢ ¢ ¢ ¢ ¢ ¢ ¢ s 060000t ooeesesen 3
16 C 11654 BLADE - 15-1/2"mMOWer = ++ s+ oot es s ot ecoosas fo oo v o 3
17 92- 6 WASHER - 3/8" SAE std, lock =+ + s« s vrceccevecceconnn 6
18 115- 206 BOLT - 3/8" X 5/8" N.C,ZP *ccretretcscartsansocons 6
19 115- 203 BOLT - 3/8n x 3/4u N, C, rsrseesesossossesvessnssosocs 12
20 92- 6 WASHER - 3/8" SAE std. lock =+ + s cocererreconenon. 12
21 C 10765 PULLEY —idler <« < cc s s s es e v ensonssosaasssensnsosas 1
22 C 10814 BRACKET -ddler + ¢« s+ cs o s e et oo oesesnsssosasssses 1
23 C 10817 BUSHmG’ idler pulley ---------------------------- 1
24 16~ 624 BOLT - 3/8" x 1_1/2n N.F,ZP ++ ¢ e cvo et o et oconsness 1
25 92- 6 WASHER - 3/8" SAE std, lock * ¢+ s s cvvesveertionaencnns 2
26 11- 614 BOLT - 3/8" x 7/8'" - round head, square neck + + + » s+« 1
27 195~ 522 WASHER - 3/8"SAEplain ZP + c vt o v s oot vennconnns 1
28 25- 106 NUT - 3/8"-16 N. C. hex =+ +++ ¢+ C et e s e sttt e e e 1
29 C 11656 BAFFLE - 44" ". . . i it ittt it i evenessnsntonsnnenns 1
30 111- 229 BOLT - 5/16" x 1/2", round head, square neck . ... ..« - 3
31 192- 20 LOCKWASHER - 5/16"plated . ...ccoecoeeoncnconeenn 3
32 129- 102 NUT -5/16"plated ... cvoevevoneeencoeenoonsnanss 3
Printed in U. S. A, June, 1966







R .
1 C 11666
2 C 10463
3 C 10551
4 15- 896
5 92- 8
6 25- 108
1 C 10949
8 C 10760
9 C 10789
10  138- 2008
11 C 10757
12 195- 522
13 C 10751
14 115- 406
15 132- 48
16 C 10953
17 213- 4
18 25- 156
19  141- 4
20 132- 26
21 C 10898
22 C 10821
23 195- 530
24 C 10804
25 C 10803
26 C 11344
27 C 11345
28 115- 406
29 C 10800
30 C 10952
31 C 10802
32 C 10813
33 C 10818
34 C 10897
35 C 10883
36 25- 148

Printed in U. S, A,

EF. PART NO

ROTARY MOWER, DOZER BLADE AND DUMP CART 9
38" - 44" ROTARY MOWER
2110 AND 2310 COMPACT TRACTORS
DESCRIPTION REQ'D
BELT ~drives ¢« ¢ ¢« « ¢ s ¢ 66 0 v a0 o ® o0 s e s e s e s s e s s e e e 1
PULLEY - Gdl@T + » ¢ # c o ¢ s 0 s s o0 s s acoseosooacoeasoes 2
BUSHING = id1@I ¢ ¢ o « ¢ o s = 0 ¢ s 0 s s 0 e s o s aooeasoneansss 2
BOLT - 1/2"X 68" N. C. v s v eseesesocostocsaccosnsanss 1
WASHER - 1/2" SAE std, 10CK+ « « o v o s e s s s s voousoossens 5
NUT =1/2"-13 N, C.hEX « c ¢ e o st ot venvsosceasossonsas 5
FRAME -~ support ...... ® s 8 o o 5 s s s 0 s s e s e e e s s e e s e aa e 1
BELLCRANK ~rear lift: ¢« ¢ c o ¢ 6 o ¢ 6 ¢ 6 0 060600 osvesosease 1
LEVER =rear liftc « ¢« ¢ ¢ ¢ ¢ ¢ o ¢ ¢ o 6 ¢ ¢t 00 s s e v ooosss00caece 1
ROLLPIN - 1/4" X 1=1/8" ¢ ¢ et e v o v s onossnnasasoeenns 1
PULLROD -rearmower Lift o ¢ ¢ ¢ ¢ ¢ o e ¢ ¢ 6 ¢ 6 ¢ 0 0 a0 0 s 0 cao 1
WASHER - 3/8" SAE plain ZP« « s o e o s e e st s s senannsesos 1
LEVER = Jift « « ¢ ¢ ¢ ¢ ¢t o o ¢ s o e s s s 0 s oo e totossonecssas 1
BOLT - 1/2"x 1-1/4" N, C, + s+ e et oo 0 I A 2
PIN - cotter, 1/8"x 1! o e o e o s 0 s s c 00 s 000000 R 6
PIN - clevis 1/2” X 3/4" ....................... N . 2
CLEVIS - 3/8"-24 SAE ++ « « s se e s e et e o 1
NUT ~3/8"-24 N, F,hex ¢ v «sccecesesannsen . cie e 1
PIN - clevis 3/8” SAE ¢ ¢ ¢ ¢t 0t v s e s e et oocea LRI A S 1
PIN - cotter 3/32"x 3/4". R t e s s s e s e s s e 3
PIN - safety I R T T T S S R 7
PIN - clevis 1/2" .................. C e e e e e s e e 00 8
WASHER - 1/2"SAE Plain ZP: ¢ ¢ e e e o ot v e e nennceoosns 20
LINK = front mower lift « ¢ « ¢+ o ¢ ¢« ¢ ¢ ¢ ¢ ¢ s 0 ¢ e oo eoeesosssen 2
LINK ~rear mower Lift « ¢ ¢ ¢ o ¢ ¢ ¢ ¢ ¢ o ¢ o 60 60 0s0oseeesacs 2
LINK -bottom 1lift « ¢ « ¢ ¢ c ¢ ¢ ¢ o e s 0 o« S s s e s e e s e s e s e 4
LINK - tOp Lift =+ ¢ o e o s ovesonnnennnns et 4
BOLT - 1/2"x 1=1/2"N, C. v s s s s 00 000 o e s s e s s e e 2
BOLT -belttension arm s « ¢ ¢ ¢ o ¢ ¢ o e o o s 0 s 0 c0 s eceoasaos 1
YOKE - adjustablerod end « « « + « + s o s et 0t enonroncnnsas 1
YOKE - belt tensSion Arm « ¢ ¢ o o ¢ o ¢ s o ¢ o ¢ s ¢ 0 6 a a s s s o ossaeos 1
SPRING - belttension - « ¢ « ¢« ¢ ¢ s ¢ o ¢ e 0 064 ® 6 o 00 0 s 0 e s 1
PIN - pivot ............ ® 0 0 e 6 s s s e e e s s s e e e e e 1
PIN-pivot « v v v o v st ottt ottt ot cneernsanasasccsss 1
PIN~safety. -« cccoeeeesoeeeetoneersctsnssosssens 2
NUT -1/2" 13 N. C.heX « + ¢ ¢ o s ot v e v ot onsonsssnnens 3

June, 1966




@.am

il

@
@

\ \
\ Y
//

\

/o
@)

o oo ’
0/ ,&@ ,
@//“ B\ |
, m\J o

Q




ROTARY MOWER, DOZER BLADE AND DUMP CART 1
44" ROTARY MOWER

2712 COMPACT TRACTOR

REF. PART NO. DESCRIPTION REQ'D
1 C 11668 BELT - drive « o« ot v s o s oo v ot ososanosssssonssssaa 1
2 C 10463 PULLEY - 3dler « ¢ ¢ oo 0 0o oo 0 s caveeoosoasonesssoesosa 2
3 C 10551 BUSHING = idl€r « ¢ ¢ e o6 o e s s s t s s s s o sanassansonsssns 2
4 15- 896 BOLT - 1/2" X B"N. C. e vt venenonennenennaoeannens 1
5 92— 8 WASHER - 1/2"SAE std. 1ok « « « e ¢ttt st v o avancnoons 5
6 25- 108 NUT -1/2"-13 N.C.heX «tecovnvncenceocesconcanaes 5
7 C 10951 FRAME - SUDPOIt + ¢ o ¢ et e o ot v s s vnanaosssonssnooas 1
8 C 10760 BELLCRANK - rear lift . ...... P 1
9 C 10789 LEVER =rear Iift « « e « e + o ¢ o s s s e s e s e s oo nnnonsosns 1
10  138- 2008 ROLLPIN = 1/4" X 1=1/8" ¢ o e ¢ e v et vetnesnsonesnnsnnns 1
11 C 10757 PULLROD -rearmower lift. .. ... I |
12 195- 522 WASHER - 3/8"SAEplain ZP ++ « vt vttt ot e v o novannans 1
13 C 10731 LEVER - lift. ... .. .. s s e e s e s s et e s s e ae s s e e e e 1
14 115- 406 BOLT - 1/2"x 1=1/4" N, C. s et evtovessooroanncenns 2
15 132- 48 PIN-cotter 1/8"X 1" < oo vvvsvesoencas et e 8
16 C 10953 PIN - CleviS 1/2" X 3/4" ¢« v v v vttt nnoosoensoennneas 2
17  213- 4 CLEVIS - 3/8"-24 SAE . . ¢t e v v v v v v nnnn et et e e 1
18 25- 156 NUT «3/8"-24 N, F,L hEX + « ¢ o ¢ st st e evnnvassnonsnnnon 1
19  141- 4 PIN - clevis 3/8"SAE .+ ¢ ¢ s .. et et s 1
20 132- 26 PIN - cotter 3/32"x3/4" + vt i vvennnn ettt 3
21 C 10898 PIN = SALELY « « o e o oo v v envaennenaeanensns e 7
22 C 10821 PIN-clevis 1/2". e i v v v v ce e N . 8
23 195- 530 WASHER - 1/2"SAEPlain ZP + ¢+t e s e e v e n vt n s annnns o 20
24 C 10915 LINK - front mower lifte « « « ¢ o st e e 00 v oo e e st e s er e 2
25 C 10916 LINK —rear mower lift « « « e o ¢ s v 6 s o0 00 o Gttt et 2
26 C 11344 LINK ~bottom Iift « « « ¢ ¢ ¢ o o e s s o 0o oo s e s s aunssnconsess 4
27 C 11347 LINK = £0D Lt + « + «  « o o e s v e v neonncensononsasnsns 4
28 115- 407 BOLT - 1/2" %X 1-1/2"N. C. +evtevveenoenncnannennos 2
29 C 10800 BOLT -belt tension arm + « « ¢ s e s o s o0 o e oo v nsoecooesos 1
30 C 10952 YOKE - adjustable rod end « « « o s c e e o v s o e e oo csnonaen 1
31 C 10802 YOKE - belt tension arm « « « + v o o ¢ o ¢ 0 s v Ch et 1
32 C 10813 SPRING -belt tensSion « « « e « + o ¢ s ¢ e s e o s s oo oesoseassoes 1
33 C 10818 PIN-pPIVOt o ¢ ¢t vt vt e e it e et teseeenonsonesoonoss 1
34 C 10897 PIN-pPIVOt ¢« v o v ot et vttt nnonsonsnsan e e e e e 1
35 C 10883 PIN-5Safety « e oo vvovecacoaneroococeensnonoosens 2
36 25- 148 NUT - 1/2"-13 N. C.hex+ s s oceeecse et e s s e s e 3

Printed in U. S, A, June, 1966




12

mn
, @ o= e\
2 Al A

©
LN AN
s
€ \ @@Us%

AT

N
M@! N

0] e e m e e e e e — e — e e e e - — —




ROTARY MOWER, DOZER BLADE AND DUMP CART 13
44" ROTARY MOWER

2510 COMPACT TRACTOR

REF. PART NO. DESCRIPTION . REQ'D
1 C 11669 BELT - drive* * ¢+ + « s+ o ¢ o LI I T TS PR PSP R 1
2 C 10463 PULLEY -idler * ¢+ =« + ¢ = « s« I T T U 2
3 C 10551 BUSHING - idler:* - - D L I I R T T L I 2
4 15~ 896 BOLT - 1/2" x 6" N. C. ........ ¢ o s 0 v . R 1
5  92- 8 WASHER - 1/2" SAE std. lock * =+ ++cevee- R 5
6 25« 108 NUT-1/2”-13N.C.hex"'°' ....... © 8 o 6 e s 0 8 s 2 s e e e s 5
7 C 10950 FRAME - Support ................................ 1
8 C 10760 BELLCRANK - rear llft ........... L I R I T S R T Y 1
9 C 10789 LEVER - rear llft ................................ 1
10 138- 2008 ROLLPIN - 1/4vv X 1-1/8” ......................... -1
11 C 10757 PULL ROD - rear mower lift <+« -+ v e v v v e onn. « 1
12 195- 522 WASHER - 3/8" SAE plain ZP =+ ++ e v v et veenenn SR S|
13 C 10751 IEVER = Lift * » » = ¢ o ¢ o ¢ ¢ o o s a0 o 0 v 0o s 0o R T I 1
14 115- 406 BOLT - 1/2u X 1_1/4n N, C, oo 6 e s 0 0 0 0 S e s s e s s s e e e 2
15 132- 48 PIN - cotter 1/8"x 3 AT N L N 6
16 C 10953 PIN - clevis 1/2n X 3/4n ...... LI R A 2
17 213- 4 CLEVIS - 3/8"-24 SAE * ¢ ¢ ¢ o v ottt s st oo S s s s e e e 1
18 25- 156 NUT -3/8"-24 N, F.hex ¢+ «+ccceeovenesaon I R 1
19 141~ 4 PIN - clevis 3/8" SAE ¢ ¢ ¢ s v ¢ v ot s 0o 0 s a0 C s e s et e 1
20 132- 26 PIN - cotter 3/32"x 3/4" «+ o v o ev et c e e e e 3
21 C 10898 PIN - safety « c++ v v ev v en c e e e s s L T . 7
22 C 10821 PIN-clevisl/Z"-----“"--------- .............. 8
23 195- 530 WASHER - 1/2" SAE plain ZP =+« ¢+ o+ D I I AT 20
24 C 10848 LINK ~ front mower 1ift» « » ¢« ¢ ¢ ¢ ¢ ¢ ¢ ¢ v ¢ o & L 2
25 C 10849 LINK ~rear mower lift « ¢ = » + + ¢ ¢ ¢ e ¢ e o v 0 0 0 o T 2
26 C 11344 LINK ~bottom 1ift * * ¢ * v ¢ ¢ e e o s v v e 0 0 s ™ L I |
21 C 11346 LINK =top Lift - ¢ =+ » o000 v v S s e e s s e et A 4
28 115- 407 BOLT-1/2”X1-1/2”N.C."'"""""""‘ ....... 2
29 C 10800 BOLT - belt tension arm « <« -+« » « R R LI R R 1
30 C 10952 YOKE - adjustablerodend *+ cscvveececiean., 1
31 C 10802 YOKE - belttensionarm « «»« ¢ v o cecv vttt .1
32 C 10813 SPRING -~ belttension » ¢ ¢ ¢+ ¢+ e e v et v sttt et ennenne. ]
33 C 10818 PIN-inOt"“"""'""""""""" ....... 1
34 C 10897 PIN-pivot * +c s e ce ottt oennnn . A |
35 C 10883 PIN - safety * oo s e s e e A . e 2
36 25- 148 NUT-1/2"-13 N, C. hex+ccctccerreennarsreacecssos 3

Printed in U, S, A, June, 1966







ROTARY MOWER, DOZER BLADE AND DUMP CART 15

44" DOZER BLADE

~ 2110 AND 2310 COMPACT TRACTORS
REF. PART NO. DESCRIPTION REQ'D
1 C 10850 FRAME -~ QOZEI * » * ¢ ¢ % ¢ ¢ ¢ 0 6 0 0 s ot enoenocenucosnossos 1
2 C 10820 PIN - clevis - 5/8" ............................... 2
3 C 10898 PIN-safety -« c- vt v v reenien ittt s 4
4 C 10879 LINK - dOzer Jift « » « » o o o o s o 0 s s 6 s 0 o s o o s s annsnnsenas )
5 C 10821 PIN - clevis = 1/2" s ¢t o s o st ot oot s svnnnsasonsosesas 4
6 132- 48 PIN - cotter - 1/8” X 1" oo L T T 4
7 C 10967 BOLT -3/8"x3"hexhead +:¢cvo s oot nseernnensennenss 1
8 C 10966 SPRING - extension + :+ « s ¢ o ¢ v 0t v e vt e oo oo osssssnnssss 1
9 C 10965 PLUG - spring adjustment « « « « ¢ v v« v v . oo e e e re e 1
10 C 10921 SPRING - cOMPresSSion « « » ¢ ¢ s e o et o s e o s st veosnsosanss 1
. 11 C 10896 WASHER = CUD + + + ot v s toneeeeesossnnsnnnassasssns 1
12 129- 103 NUT =3/8"-16 N, C. v ¢ttt vt evnsvtoonessnsnscncncsss 1
13 C 10873 WELDMENT - Dblade pivot « e « ¢ o o e o s e vt e ot nneanonensas 1
14 15- 856 BOLT - 1/2" X 8-1/2"N, C. ¢ v ceernvecencsnnnaososness 1
15 92- 8 WASHER - 1/2"SAE std, 10CK =+ + « s+t oo s v ceteenescoaens 1
16 25- 108 NUT = 1/2"-13 N, C. o+ oo v oot o oeetaasssnssssntasonesa 5
17 141~ 6 PIN - Clevis = 1/2"e o o e v oo e v e s e oo oeansaansosannes 2
18 C 10870 BLADE = 44" AOZEIs » ¢ ¢ o ¢ o o 6 o ¢ o ¢ 8 6 ¢ 6606 easosesosoesss 1
19 C 11049 BOLT -3/8"X 10" N, C. ZP « ¢ ettt v e tntnsnnsnsanes U |
20 C 10968 SHOE = dOZEL =« ¢ + o = + o s o s s e 0o s 8 600 0cseasesesacsoss 2
21 C 10871 BLADE -44" SCrApeIr « « ¢ = o o o o st ot oo st s anssnssonossas 1
22 11- 516 BOLT - 5/16"x 1"round head « - ¢ ¢« s e e vt v v v anennnsnn, 9
23 92- 5 WASHER ~ 5/16"SAE std, 10CK =+ o e v et et e v v e vnnovennns 9
24 25~ 105 NUT =5/16"<18 heX « + + o e v s o v o s e snteesenonassnssss 9
. 25 C 10888 PIN - locking = ccceeeenn o o s s s s s s e s e n s e e s e e e 1
r~ 26 111- 342 BOLT - 3/8'" x 1" - round head, square neck - ... e v e e 1

Printed in U, S. A, June, 1966







()

Printed in U, S. A,

ROTARY MOWER, DOZER BLADE AND DUMP CART 17

EF. PART NO.

C 10850
C 10820
C 10898
C 10879
C 10821
132- 48
C 10967
C 10966
C 10965
C 10921
C 10896
129- 103
C 10873
15- 856
92- 8
25- 108
141- 6
C 10881
C 11049
C 10968
C 10878
11- 516
92- 5
25- 105
C 10888
111- 342

50" DOZER BLADE
2610 AND 2712 COMPACT TRACTORS

DESCRIPTION REQ'D

FRAME ~ dOZer e o ¢ ¢+ ¢ ¢ 6 ¢ ¢ 0o s 00 0 s o esecocessosccasss 1
PIN - clevis = 5/8" ¢ v ot ottt i consnenoeononcsonsas 2
PIN-safety « ¢ c e st o oo et c it iattonennesncansansos 4
LINK -dozer Lift =« « ¢ ¢ c v c v o 0 0 o 6 ot e o oo o s s e s coseass 2
PIN -clevis = 1/2" vttt it i it ittt s st enoneenesssss 4
PIN-cotter - 1/8" X 1" « ot ettt ot nnensoeenescesenas 4
BOLT -3/8"x3"hexhead + ¢ o v vt o vereeernnennansesn 1
SPRING - eXtensSion « « « c « o e ¢ s ¢ ¢ e o s s s s s s o s oo ssosass 1
PLUG - spring adjustment « ¢« . oo e evv oot veronneonns 1
SPRING -~ COmMPression s « « o ¢ s ¢ s o s e s v et v o venceenssos 1
WASHER ~ CUP ¢ ¢ ¢ s 0 ¢ s s s 0 acssoosoesosesessoossns 1
NUT =3/8"-168 N, C. + v v st ot enssssosssanssnsosssss 1
WELDMENT - blade pivot « « ¢ ¢ o v v e e v o vt n v e enonnensas 1
BOLT = 1/2" %X 3=1/2"N. C. s ot eseocnsscencnsnsnnses 1
WASHER - 1/2"SAE std, 10CK ¢ s o s e v e v o veesnns e e 1
NUT = 1/2"-13 N, C. s+ v e ceeverososostostonsocanss 5
PIN - clevis - 1/2" .............................. 2
BLADE =50"dOZer =+ ¢ » ¢ s ¢ ¢ 6 s ¢ 0o a6 s 000500 s000sss0000 1
BOLT - 3/8"X 10" N, C, ZP « + s+ oo B e e e s s e e s e e 1
SHOE -~ dOZ@r + ¢ ¢+ ¢ ¢ o 0 0o 0 s 0 0o s s o e s s s e s s s s e e s s e 2
BLADE - 50" SCraper -+ cc e s oo s s s 00 0tossoacnsss 1
BOLT - 5/18"x 1" round head ¢+ e ¢ oo v e c et e e e 10
WASHER -~ 5/16" SAE std. 1ocK ¢+ ¢ s ¢ oo o ee o teseeseess 10
NUT =5/16"-18hexX « ¢+« s s s s s e vorvssnasssoesonesaoes 10
PIN-locking »«:ccceecocectessnococsecesas ceeee 1
BOLT - 3/8" x 1" - round head, square neck « « « « e« eo v oo 1
June, 1966







